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TECHNICAL

NDFR

Non Durably Flame Retardant

chemically treated with a water solution and if wetted in any
way should be retreated

DFR
Durably Flame Retardant
chemically treated to withstand a number of cleanings

6 IFR
Inherently Flame Retardant
woven from fibres with a high flame retardancy

FR
Flame Retardant
chemically treated to an individual specification

NOT FR
Not Flame Retardant no flame retardant treatment

Confirmation that the fabric meets one or more flame
S retardant standards

BS5867 BS5867 Pt2 B is the British Standard for flame retardant fabrics
used for curtains and drapes

BS5852 BS5852 Pt1 is the British Standard for flammability of
upholstered composites for seating

BS4790 BS4790: 1987 Determination of the effects of a small source of
ignition on textile floor coverings hot metal nut method (method 1, loose
laid)

EN13773: 2003 Meets European fire safety standards for vertically hung
fabrics. Burning behavior, ignitability testing of curtain fabric for use in
the contract market.

TL 1080-0002/8 German Military Specification for horizontally tested
materials

EN14041 Details the requirement for CE Marking of textiles, laminate
and resilient floor coverings

BS7905-1:2001 Lifting equipment for performance, broadcast and

similar applications.

UK Europe Middle East
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ATTRIBUTES

Approx roll length of material
in linear metres (m) & feet (ft)

&

Approx width of material in
centimetres (cm) & inches (”)

t
2 3

Approx weight in grams per metre squared (g/m?)

Approx thickness in (mm)

1P|

M1, M2, M4 Conforms to French Fire Regulations

B1, B2 Conforms to German Fire Regulations DIN 4102

IMO Conforms to International Maritime Organisation regulations
Classe Uno Meets ltalian Fire Regulations

BS EN13501-1 Fire Classification of construction, products and building
elements. Classification using test data from reaction to fire tests

CFC EN ISO 9239-1 Reaction to fire test. Horizontal surface spread of
flame on floor covering system. Determination of the burning behaviour
using a retardant heat source

NFPA 701 NFPA 701: (USA) Standard Methods of Fire Tests for Flame
Propagation of Textiles and Films

EN9239-1 Reaction to fire tests — horizontal surface spread of flame on
floor covering systems

DIN EN1021 Meets European fire safety standards for exposure to
different ignition sources, namely a lit cigarette and butane flame.
Assessment of the ignitability of upholstered furniture

Hong Kong




Datasheet - Fabrics & Flooring

To ensure you get the best from the product supplied to you, we advise you follow the care instructions within
this datasheet.

NDFR
BS5867, M1, B1, EN13773, EN13501-1

J&C Joel Ltd.

100% Cotton

Half Panama Weave
Blached - Dyed

KAPP-Chemie GMBH.Co KG

Kappaflam CFP

Immersion

Non-Durably Flame Retardant. This means that the fabric is chemically
treated and if wet (in any way) should be retreated to meet the
flammability requirements of BS5867 Part 2 Type B, M1, B1, EN13773
and EN13501-1. Therefore, the cloth will not withstand wet cleaning and
should be re-flame proofed whenever wet. The cloth can be
professionally dry cleaned using the correct chemical process.

Notwithstanding the aforementioned, it would be our advice to only dry
clean this material periodically. We would suggest that the curtain be
soft-brushed on a regular basis and periodically cleaned using a
vacuum and drapery attachment. Commercial flame retardants may
alter the aesthetics, appearance, colour or performance of the textile
material.

This fabric is not pre-shrunk.

O X X X KX

Dry Clean Only Do Not Wash Do Not Bleach Do Not Iron Do Not Tumble Dry

g 8GN &= - B

Fire Rating: Approx Roll Length: Width: Weight: Fire Certification: Colours

NDFR 50m / 164ft 244cm | 967 320 g/m? BS5867, M1, B, Ruzleie
EN13773, EN13501-1

For further information please contact our sales team sales@)jcjoel.com

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Wira House, West Park Ring Road,

Lepds, L516 BOL, UK,
Telephone: +44 [0}113 259 1999
Emall: info@btig.couk
Website: www.bttgcouk
Date: 01 Avgust 2017
Ovusr Ref: 53519-11
Your Ref: -
Page: 1of3
Client: L. & €. Jool Limited
Corporation Mill
Corporation Street
Sowerby Bridge
Halifax
HxE 200
Job Title: Surface lgnition OF Curtains & Drapes (Type B)
Client's Order Mo: -
Date of Receipt: 19 May 2007
Date of Test Start: 05 June 2017
Description of Sample[s): One sarmple Identified as follows was recelved for testing:

Scene & Artist Canvas, stated to be NDFR

Winrk Requiested: W were asked to make the following test:

BS 5867: Part 2: 2008 (2015): Type B Curtains, Drapes and Blinds

P4
L Shirley® Tecwologies Limdted Regaiesed Obfon: Wirs House, West Park Firg Raad, Leads, 1516 60L
oy reghivsed by Ergland B Wales wits cospary sumber GUSE5E5 L VAT Kursber GB BLETSES00.

Tt MHHMH s 1 palfedl 10 oo Slandard term of buibiria, copbis o wibih o e avallabile o6 fequiill.
O labssraterie b0 socred bid Bo EN BOMEC DR25.

Copyright © 3017 Salriey Tachnslagles Limbed Al rightt seierord.

)
S

1066
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Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, L516 601, UK.
Telephane: +44 (0)113 255 1999
Email: info@bite.co.uk
Wiabsite: wiww.bitg.co.uk
Date: 01 August 2017
Dur Ref: 53519-11
Your Ref: -
TESTING » CERTIFILATION » AUDITING Page: 20f3
L & €. Joel Limited
Sample was identified as follows:
Scene & Artist Canvas, stated to be NDFR
No water treatment required as the sample was stated to be non durable flame retardant,
Conditioni
Thie test specimens were conditioned for at least 24 hours in the standard atmosphere of 60+ 5 % relative humidity (R.H.} and
204+2°C
Testing

Three specimens from both length and width were tested in accordance with BS EN 150 15025; Procedure A (surface
ignition):2002. The sample was tested at 20°C and 60% relative humidity (R.H.).

Each specimen was subjected to an applied flame using propane and a 15 second flame application time. The results obtained
(shown In the table below] were assessed according to the requirements of BS 3867; Part 22008 (2015).

Test results relate only to the sample tested.

The results fior all tests are given in the table(s) on the following page(s).

P Doherty
Operational Head

Enquiries cancerning this repart should be addressed to Customer Services.

envmpany reigi e red i England & Wales with corgany rrarmier COEERELL. VAT Merniser GB 816 0E5800.
mmu-pu anl asfeiei b sulgeit 1o oo slandesd (v ol bailne i, copled ol which ane svallable of riqueil.
Cur laborstor e are sooredifed 1o EN ISOAEC 17035,

Copryright © 3017 Shirley Technologhes Umited. A8l rights reperved.

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leads, L516 GOL, LK.
Telephone: +44 (0)113 259 1939
Email: info@bitg.co.uk
Wehsite: s, bilg.co.uk

Daite: 01 August 2017
Our Ref: 53519-11
Your Ref: -
TEFTING « CORTIFRCATICN » ADITING Page: 3of3
1. & €. Joel Limited
BESULTS
Sample Ref:  Scene & Artist Canvas, stated to be NDFR
B I: Part : : ns, Dra in
Testing as received.
Length Width
Specimen Mo, 1 2 3 4 5 &
Flame reached an edge No MNo Na Ney No HNo
Haole reached an edge No Mo 0] Mo Mo Mo
Flaming debris separated No Mo Ma No No Nao
Requirements
Any "es® means fall except If only one specimen falls a further & specimens are tested, It the second & specimens all pass the
result is a pass.
Besult; Pass

Conelusiaon
The fabric meets the Type B performance requirements of BS 5867: Part 2: 2008 — the fabric must be clearly labelled " wetted
in any way it is essential to restreat the fabric to meet flammability requirements”.

The material should be identified with the manufacturers name, trademark or other identifying mark, the statement
"Flammability complies with the requirements of BS SBBT: Part 2, Type B and instructions of any special precautions 1o be taken
concerning care {(including cleansing) of the curtain, drape or window blind 1o be manufactured from the fabwic, preferably using
an appropriate care labelling symbol in accordance with B5 EN 23758 and taking account of the pre-treatment used in this test
and the requirements of Clause 4 of B85 5867 Part 2: 2008 (2011). If the fabric is unsuitable for deansing, this shall be stated.

Uncertainty Budget
There ks no wncertainty budpet associated with BS 5867: Part 2: Type B as no measurements are determined, the pass/fail
criteria s assessed visually.

Shirkey® Techaokgh dtid, Rt el Ol W His, West ek Ring s, Linbeh, LS 16 6L
A gompany regatined in Logland & Wa'st with company numiser GRSLB85 L, VAT Momier G0 BLL 4800

Tha tapply ol &1 goadu and isndoes hoiubject fo cur itaadasd tevma of besinew, coplen ol which are svallable oo requed,
Duw laboralories are sovreited |0 B ISOVES 17005,

Copright © 20017 Shirey Technobog e Lirded. AN rights repsreed,
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Fire Test Certificate — Specimen

CSTB =%

le futur en construction I ESSAIS
DIRECTION SECURITE, STRUCTURES ET FEU
Réaction au Feu

PROCES-VERBAL DE CLASSEMENT
DE REACTION AU FEU D'UN MATERIAU

Selon I'arrété du 21 novembre 2002 modifié relatif 4 la réaction au feu
des prodults de construction et d'aménagement
Laberatoire pilote agréé du Ministére de I'Intérieur (arrété du 05/02,/59 modifié)

N° RA14-0015A

Valable 5 ans &4 compter du 13 février 2014

Marque commerciale : Article 14,"‘5“ Velum
Article 24/28 Toile

Description sommaire :
Tissu uni & base de fibres 100 % coton, ignifugé par foulardage.

Coloris : divers.
Mature de I'essai : Essai au brileur &lectrigue
Classement : H 1

Durabilité du classement (Annexe 2 - Paragraphe 5) : Non limitée (article non lavable,
non nettoyable a sec et pour usage intérieur uniguernent).
compte tenu des eritéres résultant des assais décrits dans le rapport d'essais N°® RA14-0015A annexé.

Ce procés verbal atteste unlguement des caractéristiques de I'Echantillon soumis aux essals ot ne préjuge pas des
caractéristiques de produits similaires, Il ne constitue donc pas une certification de produits au sens des articles L 115-27
AL 115-33 et R 115-1 4 R 115-3 du code de la consommation.

Champs-sur-Marne, le 13 février 2014

Le Technicien Le Chef du Laboratoire
Responsable de I'essal Réaction a;fﬂu
Olivier BRAULT Micolas ROURE
Sont seules autorisdes les reproductions Intégrales du présent procés-verbal de class t ou de Fensemble procés-verbal de

classement et rapport d'essais annexd,
CEMTRE SCIENTIFIOUE ET"FEI:HHIL'II.IE DU BATIMENT
SIEGE SOCIAL = B4 AVENUE JEAN JAURES | CHAMPS-SUR-MARME | 77447 MARME-LA-VALLEE CEDEX 2
TEL [33) 0164 68 8412 | FAX. (330 01 64 G B479 | www.cath.fr
MARME-LA-VALLEE | PARIS | GREMOBLE | NANTES | SOPHIA-ANTIPODLIS
Trame Procis-Yarbal Rev.01
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Fire Test Certificate — Specimen

General site supervision certificate

Number:  P-BWUO03-1-16.5.417

(Translation of the German original, no verified by by MPA - Universitat Stuttgart
(Otto-Graf-Institut))

Subject matter: Flame retardant agent “RUCO-FLAM NGF” for finishing fabrics
made of cellulosic fibres including jute as flame retardant building
material (building material class DIN 4102-B1) according to Building
Rules List A, part 2, edition 2015/2 with changes 2016/1 and
notification of change 2016/2, serial no. 2.10.2

Date of issue: 17 November 2017

Date of expiry: 30 November 2022

Due to this general site supervision certificate, the above mentioned subject matter is
applicable according to the state building regulation.

This general site supervision certificate contains 7 pages and 0 annexes. Jurisdiction and place of
performance is Stuttgart.

UK Europe Middle East Vietham Macau Hong Kong




Fabric: Scene & Artsist Canvas 2.44 J& : Joel

Type: B1 the inspiration behind the performance

l. General provisions

1. The general site supervision certificate does not replace legal approvals,
consents and certificates required for implementing building projects.

2. The general site supervision certificate is granted without prejudice to the
rights of third parties, especially private proprietary rights.

3. Manufacturers and distributors of the building product have to provide copies
of the general site supervision certificate to the user of the building product
without prejudice to further regulations under “Special provisions” and have to
point out that the general site supervision certificate has to be available at the
point of use. All parts involved shall receive copies of the general site
supervision certificate upon request.

4. The general site supervision certificate must always be copied entirely. The
publication of extracts requires the approval of the MPA - Universitat Stuttgart
(Otto-Graf-Institut). Texts and drawings of promotions must not contradict the
general site supervision certificate. Translations of the general site supervision
certificate must contain the remark “Translation of the German original, not
verified by MPA - Universitat Stuttgart (Otto-Graf-Institut).

5. The general site supervision certificate is revocable. The provisions of the
general site supervision certificate can be amended at a later date, especially
if new technical findings require it.

6. The building product mentioned in the present general site supervision
certificate require a proof of conformity (certificate of conformity) and a
labelling with the conformity mark according to the regulation on marks of
conformity of the federal states.



Fabric:
Type:

Scene & Artsist Canvas 2.44 J&c Joel

B1 the inspiration behind the performance

Il. Special provisions
1. Subject matter and field of application
1.1 Subject matter

Flame retardant agent “RUCO-FLAM NGF” for finishing fabrics made of cellulosic
fibres including jute as flame retardant building material (building material class DIN
4102-B1) according to Building Rules List A, part 2, edition 2015/2 with changes
2016/1 and notification of change 2016/2, serial no. 2.10.2

1.2 Field of application

1.2.1 The flame retardant may be used for finishing of fabrics made of cellulosic
fibres in all colours - jute included - if this fabric is used as a building product
(e.g. stage curtains), which must be securely installed.

1.2.2 The weight per unit area of the finished fabric made of cellulosic fibres - jute
excluded - must be 88 g/m2 to 557 g/m2, with a flame retardant dry coverage
of approximately 200 g/kg.

The weight per unit area of the finished fabric made of jute must be
330 g/m2 to 361 g/m2, with a flame retardant dry coverage of approximately
200 g/kg.

1.2.3 The fabrics finished with the flame retardant must only be used in closed
spaces without moisture penetration. The flame retardant is not resistant to the
penetration of water as well as washing and dry cleaning. After a care
treatment by washing or dry cleaning, the flame retardant finish must be
renewed.

1.2.4 The fabrics finished with the flame retardant must not be exposed to weather.

1.2.5 The fabrics finished with the flame retardant maintain their flame retardant
properties only without additional paintings, coatings or similar.

1.2.6 This general site provision certificate is only valid, if requirements according to
the Building Rules List A, part 2, edition 2015/2 with changes 2016/1 and
notification of change 2016/2, serial no. 2.10.2 have to be fulfilled.

1.2.7 The prove of further site provision requirements as e.g. stability, resistance to
fire, heat or sound insulation or health and environmental protection are no
subject matters of the present general site provision certificate. Therefore,
further/other certificates (general site provision approval) might be necessary.



Fabric: Scene & Artsist Canvas 2.44 J& : Joel

Type: B1 the inspiration behind the performance

2. Requirements of building product
2.1 Properties and composition

2.1.1 The flame retardant is a colourless, clear and water-dilutable liquid based on
phosphate.
The flame retardant has to be produced in such a way that the fabrics made of
cellulosic fibres including jute finished comply with the requirements on flame
retardant building materials (building material class B1) according to DIN
4102-1: 1998-05.

2.1.2 The composition must correspond to the data stored with the MPA -
Universitat Stuttgart (Otto-Graf-Institut).

2.1.3 Test method

The building product must comply with the requirements on flame retardant
building materials (building material class 81) according to DIN 4102-1:1998-
05.

2.1.4 Basis for granting the general site supervision certificate

Name of test No. of test method/rules
centre certificates/test

reports/reports

date
MPA - Universitat certificate DIN 4102-1
Stuttgart 903 3583 000 of DIN 4102-16
Otto-Graf-Institut 17/11/2017

2.1.5 Requirements of the execution of building product

2.1.51 The flame retardant may be used for finishing of fabrics made of
cellulosic fibres - jute included - if this fabric is used as a building
product (e.g. stage curtains), which must be securely installed.

2.1.5.2 The weight per unit area of the finished fabric made of cellulosic fibres -
jute excluded - must be 88 g/m2 to 557 g/m2, with a flame retardant dry
coverage of approximately 200 g/kg.
The weight per unit area of the finished fabric made of jute must be 330
g/m2 to 361 g/m2, with a flame retardant dry coverage of approximately
200 g/kg.

2153 The fabrics finished with the flame retardant must only be used in
closed spaces without moisture penetration. The flame retardant is not
resistant to the penetration of water as well as washing and dry



Fire Test Certificate — Specimen

cleaning. After a care treatment by washing or dry cleaning, the flame
retardant finish must be renewed.

2154 The fabrics finished with the flame retardant have only flame retardant
properties, if the distance to other flat building materials is at least 40
mm.

2.1.5.5 The finished fabrics must not be treated with paintings, coatings or
similar.

2.1.5.6 The suitability of the building material for the application as heat

insulation and for sound insulation is not proved.

2.1.5.7 During the production of the building product, the requirements of
paragraph Il 2.1 have to be fulfilled.

2.2 Conformity mark

The manufacturer has to label each building product with the conformity mark (U-
symbol) according to the regulations on conformity marks of the federal states.

It must be only labelled, if it complies with the requirements according to paragraphs
3.1103.3.

The U-symbol must be fixed on the building product or on the packaging (applies also
for instruction leaflets) or, if not possible, on the delivery note.

The following information must be fixed to the building material or to the packaging:

- product name

- conformity mark (U-symbol) with

- name of manufacturer

- certificate number: P-BWUO03-I-16.5.417

- graphical symbol or name of certification body

- manufacturing plant

- building material class flame retardant (DIN 4102-B1) according to application
area

UK Europe Middle East Vietham Macau Hong Kong




Fabric: Scene & Artsist Canvas 2.44 J& : Joel

Type: B1 the inspiration behind the performance

3. Certificate of conformity
3.1 General

Conformity of the building product with the regulations of the present general site
supervision certificate must be confirmed for each manufacturing plant by means of a
certificate of conformity based on in-company production control and regular external
supervision including initial test of the building material according to the regulations of
the present general site supervision certificate.

For granting the certificate of conformity and for carrying out external supervision
including the product tests to be realised, the manufacturer must involve a
recognised certification and supervision authorities.

3.2 In-company production control

An in-company production control” has to be established and carried out assuring by
means of the manufacturer’s continuous supervision of production that the building
product complies with the regulations of the general site supervision certificate.

For maintaining and implementing the in-company production control, the
“regulations on the certificate of conformity”? are pertinent.

The results of the in-company production control must be recorded and evaluated.
The records must at least include the following information:

- name of the building product

- type of control

- manufacturing date and date of production control of building product
- test results and comparison with requirements

- signature of person responsible for in-company production control

The retention period for records is at least five years and must be presented to the
supreme building supervisory board responsible for the external supervision. In case
of an unsatisfactory control result, the manufacturer must immediately take the
necessary steps to correct the defects and to eliminate all products concerned. The
in-company production control has to guarantee that building products not complying
with the requirements are not labelled with the U-symbol. After correcting the defect,
the respective control has to be repeated.

1) In this case, the general requirements on the Building Rules List A, section 1, paragraph 4, edition 2015/2 (DIBt
communications 06 October 2015) must be considered.

2) “Directive on certificate of conformity of flame retardant building materials (building material class DIN 4102-B1) after
the general site supervision approval” (Communications DIBT 2/1997)

6



Fabric: Scene & Artsist Canvas 2.44 J& : Joel

Type: B1 the inspiration behind the performance

3.3 External supervision

In every manufacturing plant, the in-company production control must be regularly
verified at least once a year by an external supervision authority.

The relevant version of the “Certificate of conformity regulations”® is standard for the
supervision.

The external supervision must include an initial inspection of the building product.
During the external supervision, samples for spot tests must be taken. The
recognised supervision body is responsible for sampling and tests.

The retention period for the results of certification and external supervision is at least
five years. They must be presented upon request to the responsible supreme building
supervisory board by the certification body or external supervision.

3.4 Legal basis

This general site supervision certificate is issued on the basis of article 17 of the
“Bayerische Bauordnung” (BayBO = Bavarian Building Regulations), version 14
August 2007, last amendment on 17/11/2014 in combination with the Building Rules
List A, part 2, edition 2015/2 with changes 2016/1 and notification of change 2016/2.
The corresponding legal basis is contained in the state building regulations of the
other federal states.

3.5 Advice on legal remedies

An objection against this general site supervision certificate may be filed within one
month upon receipt. The objection has to be filed either in writing or for record at
Universitat Stuttgart, Keplerstrale 7, 70174 Stuttgart or PO box 106037, 70049
Stuttgart.

2) “Directives on the certificate of conformity of flame retardant building materials (building material class DIN 4102-81)
according to the general site supervision approval” (Communications DIBT 2/ 1997)
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P Wisingionbim, Franklarl T 448 {1 79 208 TS
Idoshiapark Hikhst £30% I C ) ) o S YT

P E : EBH oo com
T . o 05T
Garmany

Testing. Advising. Assuring.

Test report
No. 2011-2508-1
issued 12.01.2012
Auftragsdatum: 13.12.2011
Datum der Probenahme: ne official taking out of the specimen from a
representative of the Exova Warringtonfire, Frankfurt
Eingang der Proben: 13.12.2011
Datum der Prisfungen: 11.01.2012

Auftrag:

Determination of the ignition time according to nach EN 1101 (IS0 6240 ) and of the
vertical flame spread according to DIN EN 13772 with classification to DIN EN 13773.

Description [ designation of the test object

Textile sample designated as “aricle (Schleier-) Messel- and Dekormelion
Description of the relevant test procedure

EN 1101

DiIM EM 13772

DIM EM 13773 (Mai 2003}

Rogistored Oiice: Exsva GmbH, Indusinepari Hochsl, G399, Fratkian, D-85006, Rogistornd Company Mo HRE B3MS
LUwt-id b, DEZSTOSTTIS 0504 2007

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Tesfing. Advising. Assuring.
Test report Mo, 2011-2508-1 issued 12.01.2012 page 2 from 6

1. Description of the test material

1.1 H

Textile sample designated as "aricle (Schleler-) Nessel and Dekomolton®
Construction: Cotton flame retardant treated

Application area: Stage area and deko area

Flame retardant treated cotton fabric
Colour; black
Thickness: 0,5 mm (average)

Square weight: 204 gim? (average)

Testing after clima storing 23°C and 50% rel. Lufifeuchte.

(e e g
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Tesling. Advising. Assuiing. ]
Test report Mo, 2011-2508-1 issued 12.01.2012 page 3 from 6

2.1.1 Test sheet according to EN 1101 (ISO 6940)
{Determination of the ignition time)

Test room: 21°C 7/ 40% r. LF.

Ignition times; 1 - 205

Specimenno. | 1 2 3 4 5 6 T B
Test direction La L L L L Q Q Q Q
Kind cf ignition EfS E E E E E E E E
Igniticn time [s] 1 2 3 i 1 2 3 4
Total burn time 5] 1 | 2 | 3| 4| 1] 2]3]|4
After flame time [=] 1] o ] 1] 0 0 0 0
After glow time =] o|lo|o|olo|o]|o]o
After flaming = 5 [s] yesing | no | no | no ne | ne | no | mo no
E,““gi“ﬂ ufwli; upperedge yesinc | mo | no | no | no | no | mo | mo | no
Reaching the side edges yesinc | no no o no no no no no
Drop of from sample parts* - = - . - - . i
Ignition of the filter paper* - - - = - - . =
Igntion yesino | no no no no no no no no
Mmalthecise, - L-kongih @ = Sesuface Ewedge
Remarks: nons

0504 2012
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Tesling. Advising. Assuing. "
Test report Mo, 2011-2508-1 issued 12.01,2012 page 4 from &

2.1.2 Test sheet according to EN 1101 (ISO 6940)
{Determination of the ignition ime)
Test room: 21°C /40% r. LF.

Ignition times: 1-20 s

Specimenno.| 9 0 | N 12 | 13 | 14 15 | 16
Test direction La L L L Q o
Kind of ignition E/S E E E E E E E E
Igniticn time [s] 5 10 15 20 5 10 15 20
Total burn time [s] 5 10 | 15 | 20 b 10 | 15 | 20
After flame time Is] o | o] 0| o0 0o | o o | o
After glow lime [=] 0 0 0 L 0 0 o 0
After flaming 2 5 [s] yesfno | no no no ne no no no no
-:wa aig upper edge yesino | no | no | no | no | no | no | no | ne
Reaching the side edges yesino | no | no [ no | no | no | no | no | no
Drop of from sample parts® - - = - - - - =
Ignition of the filter paper® - - - - - - - =
Igntion yesino | no no ey i o no no no

I nod the case, - L=longlh Q) =width 5= surlace  E =edge

Remarks: none

05 04 30
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Tesling. Advising. Assuring.
Test report No_2011-2508-1 issued 12.01.2012 page 5 from 6

2.2.1 Test results according to DIN EN 13772:
{Detarmination of the vertical flame spread)

Impact time of the radiator: 305 Ignition time: 10 5

Specimen no, 1 2 3 4 5
Test direction L L L L Q Q Q
Kind of ignition SIE E E E E E E
Ignition time [s] 10 10 10 10 10 10
Total bum time [s] 18 20 17 18 15 15
After flame time [s] B 10 7 8 5 5
After glow time [8] [\] 0 0 0 1] 0
Reaching the 1. mark in [s] - - 5 g < -
Reaching the 2. mark in [s] - - - - - -
Reaching the 3. mark in [5] - - - - - -
Flame spread vi [mmimin] | O 0 0 0 0 ]
Flame spread v2 [mimdmin] 0 0 0 0 0 0
Flame spread t v3 [mmimin] 0 0 0 ] 1] 0
Separating of sample parts* - - - - - -
Ignition of the filter paper* - - - - - -
Destroyed area length|  [mm] 170 160 180 170 180 170
Destroyed area widih | [mim] an a0 40 40 ao 40
nolika case, . Le=lengh Q=wdh 5= suilace
Remarks:  none

05042012
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Tesling. Advising, Assuring. | '
Test report No, 2011-2508-1 issued 12.01.2012 page 6 from 6

3. Classification;

The in chapter 1 described matarial fulfilles the requiremeants of the class 1 according to
DIM EM 13773,

Besondarer Hinweis

The fire test result is only valid for the in chapler 1 described material.

In the compasition with other materials (for example coatings, deposits) the burning behaviour coukd
be influenced unfavourable so thal the above classification is not any longer valid,

The burning behaviour in composition with other materials has to be tested separately.

This test report replaces the translation of the test report 2011-2508 from January 12" 2012
{date of signature) which is invalid from new on

Frankfurt, 04" April 2012

Gl A

P. Scheinkdnig Dipl.-Ing. T. Zachdus
Tester in Charge Laboratory Supervisor

Thar results of the lesls rekalo only bo the Dehaviour of the kst spacimen which is deslgnaled in chapter one,

Tae! raports are only allowed i Be publishod or reproduced, nol changued in form and ienoe withaut pamission of the Excva Warringlontee,
Frankfurl

The account of o lest repot s only allwed with ibe agresmant of the Exova Wasringloafire, Frankiurl

TMH;MW i& & transiation of the German wersion 2011-2508-1 {isssad 04 04 2012), In case of doubt anly the Genman version is valkl.
The mport contoins 8 pages.
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